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HINGED SECURITY SCREEN DOOR
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NATA Accredited Laboratory No: 15147

SecureView
Tested By Ashley Horne Date 24/4/15
Certified By Rob Irwin Date 24/4/15
Witnessed By Rob Irwin Date 24/4/15
Details of Test Door
Sample
Identification Pre fab hinge door
Test Door Size (mm) 1020mm wide x 2195mm height
Gap Between Door and Mounting frame:  Lock Side (mm) 2.5mm
Hinge Side (mm) 3.3mm

Lock Description

3 point locking system

Hinge Description

75mm

Type of Material Used in Mounting
Frame

Pine

Constructional Description of Test Door

Woven mesh infill hinged security door

mounted in a timber frame.
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Dimensions (in mm):
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Dimension A 867 Dimension F 180
Dimension B 2040 Dimension G 270
Dimension C 1160 Dimension H 200
Dimension D 975
Dimension E 170
Left or Right Hand Operation Right
AS 5039 Hinge Security Door Test Report/Issued Date 24-03-05/Revised Date 23/11/12 Page 3 of 6

This document is issued in accordance with NATA's accreditation requirements.
Accredited for compliance with ISO/IEC 17025.
This document shall not be reproduced, except in full.



A\

N NATA
AZUMA w\{

NATA Accredited Laboratory No: 15147  A¢CREeTATION
AZUMA TESTING REPORT #AZT0080.15

HINGED SECURITY SCREEN DOOR

CONCLUSION

Test Result
Dynamic Impact test: Pass
Lock and Hinge lever test: Pass

SIGNATORY NAME Ashley Horne
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